Xy EBX Double-sided anti-fog face shield

XNXNXPET Fuim+X U & X +# 4l

Material: PET plastic+elastic+sponge
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Use: Personal protection, anti-droplet, anti-dust, anti-splashing oil, anti-splashing, anti-exhaust
et X X1 180° X1 (X1 (X1 [X] [X] [X] D] 52 ] 53 (] [X] i 3R A 8 DX 5 DX X X e 4R (X

Features: 180°surrounded physical barrier to protect the face, comfortable to wear and breath
1% REEY: GB/14866-2006

Standard: GB/14866-2006

EL X110 [XI/ELXI36 EL/X
Package: 10pcs/pack, 36packs/ctn

FoX kM X [X33*22*3.5cm/X X3.5 Mgk E A X X

Finished product size: 33*22*3.5cm/piece [X|3.5cm is the thickness of the spongelX
FUELEL XM X X 37*25*5cm/EL

Package size 37*25*5cm/pack

Z2IKH KX 73*50*30cm, XX: 15.5kg

Outer box size: 73*50*30cm, G.W.: 15.5kg

s E XX 1 kiR X X B T Bk X R s D HE X R i A X0 NI EX X &R S BB AR X

Advantages: Stock in CA warehouse, factory direct sale, bottom price, pay upon inspection,

risk-free, multiple payment options
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#Z.X %KX Package Photos:




BE1EXBR Using Steps:




kX Product Structure:

soft sponge

. high quality elastic

double-side anti-fog
PET material

|7 33cm /13 inches _|
22cm
/
8.7 inches

|



BBEX X Usage Scenario:
e DX o) 8 X =58 i X+ X X+ X 4 (X) g 1+

Applies to working, cooking, cleaning, playing and so on.
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- Test Report

Report No.: CTT20040324 83EN Date: Apr. 24, 2020 Page 1ofé

Applicant: HANGZHOU JIZHI TECH. CO., LTD.
Address: ROOM 11038, YONGAN BUILDING, NANYUAN STREET, YUHANG DISTRICT, HANGZHOU,
ZHEJANG CHINA

Sample Recelved Date:  Apr. 23, 2020
Completed Date: Apr_ 24, 2020

The following merchandise was (were) submitied and identified on behalf of the applicant as:
Sample Mame: Household plastic face cover

Test Resultis): Please refer to next

Frank f Lab manager
Consumer Tesfing Technology Co., Lid.
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== Test Report

Repart No.: CTT20040324 83EN Date: Apr. 24, 2020 Page 20f6
Test Requested and Conclusion{s):
No. Test Samgle Standard and Reguirement Condusion|s)
Annex V1l ftems 63 of the REACH PASS
, | Tesmdmaterists of submited Reguistion (EC) No 1907/2006 & amended | (Pleaserefer to
samples {EL} Mo 8362012 *N" nate of the
- Lead comient next page)
Annzx XV1l ftems 23 of the REACH -
) ] Regulstion (EC) No 1907/2006 &
2 ::::;mmmmm COMMISSION REGLULATION (EL)) No (_:fm'e;'“:
48472011
- Total Cadmium (Cd) pii
Annex XVIl ftems 51 of the REACH PASS
, | Testedmaterits of submited Regulation (EC) No 1907/2006 & (Fleaserefer i
samples amendment{EC) 20182005 “N" note of the
- Phihalates next page)
PASS
4 :::::“"m CALLY Qlient's requirements on Phthalaies {_Pr:f‘::e:“:
next page)
Test Result{s):
REACH — Lead conient
Method:
Metal CPSC-CHE1001-08.2

Nonmeial -CPSC-CH-E1002-08.3

Surface coating -CPSC-CH-E1003-09.1, analyzed by Afomic Absorption Speciroscopy (AAS) or inductively
Coupled Plasma Optical Emission Spectroscopy (ICP-0OES).

Material No. Limit {mgkg) Res ult (mghkg) Conclusion
1 500 WD PASS
e 500 N.D. PASS
3 500 N.D. PASS
4 500 MO PASS
5 500 M.D. PASS

Mote: 1. mg'kg = milligram per kilogram {ppm).
2. ND.=MNot Detected (< RL).
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Report No.: CTT20040324 83EN Date: Apr. 24, 2020 Page 3of &

3. RL (Reparting Limit)= 10 mgfkg.

4. "= The test result is obtained from composite testing on materists linked with ™ mank, itis
possible that individu al test result cam be higher if the matenals are tested separaiely. This had
not been takenin account in the condusion of fhis report.

Total Cadmium (Cdj

Method:

Metal —With reference o CPSC-CH-E1001-08.3

Nonmetal —With reference 1o CPSC-CH-E1002-08.3

Swiface coating — With reference io CPSC-CH-E1003-09.1, analyzed by Atomic Absorpiion S peciroscopy
(AAS) or Inducively Coupled Plasma Optical Emission Spectrosoopy (ICP-0ES).

Materal Mo. Limit {mgfkg) Result (mgfkg) Conclusion
1 100 N.O. PASS
2 100 D PASS
3 100 N.D. PASS
4 100 N.D. PASS
5 100 N.D. PASS
Mote: 1. mofkg= milligram per kilogram {ppm}).
2. N.D. =Not Detected (<RL).
3. RL{Reporting Limifj = 2 mgfg.
4. "= The test result is obtained from composite tesfing on matenals finked with “" mark, it is

possible that indiidual test result canbe higher if the maieriaks are tesied separaiely. This had
not been taken in account in the conclusion of this report.
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Report No.: CTT20040324 83EN Date: Apr. 24, 2020 Page 4o0f &
Test Result(s):
P hihalstes
Method: CPSC-CH-C1001-09.4, analyzed by Gas Chromaiograph-Mass Specrometry (GC-MS).
Report Limit Limiit Reeel
Test Substances CAS No. {maikg) (mgikg) {mgfkg)
1 M
Dibutyl phihalate(DEF) B4-T4-2 50 = N.D. ND.
Buiy benzy phihalsie (BEBP) B5-68-T 50 5 WD N.D.
Bis(2-ethyihexy) phthalate{ DEHP) 117-81-T 50 == N.D. ND.
Dusobutyl phihalate(DIEF ) B4-60-5 50 e N.D. N.D.
SUM [DBP+BEP+DEHP+DIBF) - = 1000 N.D. N.D.
Conclusion PASS PASS
Result
Test Substances CAS Mo. R&Fﬂ‘:;h;:“ ’ {;;“hr‘;} {mgikg)
3 4
Dibutyl phih alate{DBP) B4-Ta-2 50 = M.D. N.D
Buiy benzyl phihalsie (EEP) B5EE-T 50 = N.D WD
Bis(2-athyihexy) phthalate{ DEHP) 117-81-T 50 - ND NI
Diisobutyl phihalste(DIBF ) Bi-68-5 50 = N.D. N
SUM [DEP+BBP+DEHP+DIBF) - = 1000 N.D. MN.D.
Conclusion PASS PAES
Report Limit Limmit B
Test Substances CAS No. (mgg) (maha) (“"H:(E!
Dibutyl phih alate{DBP) Ba-T4-2 50 = N.D.
Buiy benzy phihalaie (BEF) B5-BE-T 50 = N.D.
Bis(2-gihyihexy) phthalate{ DEHF) MN7T-E1-T 50 = N.D.
Diisobutyl phihalate(DIEP ) Bi-B0-5 50 = ND.
SUM (DB P+BBP+DEHP+DIBF) - = 1000 N.D.
Conclusion PASS
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Report No.: CTT20040324 83EN Date: Apr. 24, 2020 Page 5of6

Note: 1. mo'kog=milligram per kilogram {ppm).
2. MN.D. =Not Delected (< RL).
3 RL=ReportLimit
4. == The test result is obtsined from composite tesfing on materisls linked with <"~ mark, it is
|possible that individual test result can be higher if the maienals are tesied separaiely. This had
not been taken in account in the conclusion of this report.
Phihalates
Method: CPSC-CH-C 100 1-09.4, analyzed by Gas Chromaio graph-Mass Spedrometry (GC-MS).
Substances DINP DNOP DiDP
28583120 26TE1-40-0
. 68515480 HESED 68515401
Client's Limit 1000 1000 1000 Conclusion
(mg/kg)
RL {mgikg) 100 50 100
Material No. Result (mgfkg)
1 N.D. WD WD PASS
g N.D. WD. N.D. PASS
3 N.O. WD N.D. PASS
4 N.O. N.D. N.D. PASS
5 n.O. WD. N.D. PASS

Note: 1. mg'kg= milligram per kilogram (ppm).
2. MN.D.=Mot Detected (< RL).
3. RL = Reporting Limit.

Test Material List

Materal No. Description Location
1 Transparent plasfic Mask
2 ‘White plasfic Cramp + snap-fastener
3 ‘White foam Foam
4 White synthetic fiber with glue Double-side tap
5 Whiie synthetic fibar with white rubber Elastic
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Photo of Sample:

***End of Report**
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